Installation Instructions

P

ANDREW.

an Amphenol company

860252485-E001-INSTALL INSTALLATION INSTRUCTION

METRO BRKS ERC CONFIG 1 HCRE

.
\ﬂ%
REVISIONS
REV. DESCRIPTION DATE APPROVED
MS1288 LX1002
A INITIAL RELEASE 26MAR25 | 50101974AMO

This table show the evolution and history of document from initial to current version.

Further information regarding ANDREW'’s commitment can be found at https://www.andrew.com/sustainability/.
Visit our website or contact your local ANDREW representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.adwpat.com.

A
§§§§ %%éz (25.44[646.1])
!
[ ) [ A
q - [® ) A
(72.13[1832.0])
L § (70.00[1778.0])
q @ ¢ B Y !

[T

o

00

ool lh
00| Iy

e

(02 0)
o0 m

() 2025 Andrew, Inc. Confidential

860252485-E001-INSTALL 1 0OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions ANDREW.

an Amphenol company

1.0 GENERAL NOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]
20 DESIGNNOTES
3.0 MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARE, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
1/4-20: TORQUE 4.8 FT-LB OR 6.6 N-M
3/8-16: TORQUE 19.6 FT-LB OR 26.6 N-M
[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.

3.3 EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 3.

32> APPROVED ERICSSON RADIO CONFIGURATIONS
ERICSSON
CONFIGURATION
4478 4890 8843 4449 4435 PSUB308 | FGAOOPISIER | PTSO0X21 | ingir GeRIES! [TRSOAG SERIES'

1 ! ! : : ! !

2 : : : : : |

3 1 1 : : 1 :

4 1 : : : 1 1

5 1 : : 1 1 :

6 1 : : : 1 :

7 1 1 1 1 1 1

8 : : : : : 1

9 : : : : : :

@ 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 20F 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions

ANDREW.

an Amphenol company

EQUIPMENT MOUNTING INSTALLATION

RADIO INSTALLATION
HCRE MOUNTING BRACKET
MTM1207-9307-00

INSTALL 4890 TO THE BRACKET MTM1207-9307-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER
AND FLAT WASHER AS SHOWN

"A": 4890, 8843 , 4449

"B": 4478 AND FLAT WASHER AS SHOWN

RADIO INSTALLATION
HCRE MOUNTING BRACKET

MTM1212-2000-BR

INSTALL 4478 TO THE BRACKET MTM1207-9307-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER

RSD-F SERIES

8843

4449

DIPLEXER

yx@/ o oMo //: ” / @ -
| L
cre/@/ )

HARDWARE
SUPPLIED BY
—4X M8 HARDWARE 4X M8 HARDWARE CUSTOMER
MTM1207-9307-00 MTM1212-4000-BR
( ) —4X M8 HARDWARE  MTMA207-9307-00
o 4X M8 HARDWARE
<> <> <> <> <> <> <> MTM1207-9307-00 MTM1207-9307-00
4478 4449:. DIPLEXER:
oS o —

INSTALL 4449 TO THE BRACKET MTM1207-9307-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER
AND FLAT WASHER AS SHOWN

INSTALL DIPLEXER TO THE BRACKET
MTM1212-4000-BR USING 4 SETS OF M5 HEX BOLT,
LOCK WASHER AND FLAT WASHER AS SHOWN

INSTALL 8843 TO THE BRACKET MTM1207-9307-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER
AND FLAT WASHER AS SHOWN

4435

MTM1212-2000-BR

PTS 90X21 MTM1212-2000-BR
MTM1212-2000-BR
=R RSCAC SERIES
< 4435—
P Q"AORC[} % 0
' @
] d |s
L (axzn) (axzn) [}-‘ °
°© A A o
2) E Y
¢.
ts % X | B oo PTS 90X21
o oo OR RSD-F SERIES
'B'. PTS 90X21 @ i 4X M6 HARDWARE
"C": RSCAC SERIES 4X M8 HARDWARE 2X M6 HARDWARE \ —CUSTOMER PROVIDED 4X M6 HARDWARE
HARDWARE

4435, PTS 90X21.

—

INSTALL 4435 TO THE BRACKET MTM1212-2000-BR INSTALL PTS 90X21 TO THE BRACKET

USING 4 SETS OF M8 HEX BOLT, LOCK WASHER ~ MTM1212-2000-BR USING 2 SETS OF M6

AND FLAT WASHER AS SHOWN HEX BOLT, LOCK WASHER AND FLAT WASHER
AS SHOWN

RSCAC SERIES:

INSTALL RSCAC SERIES TO THE BRACKET
MTM1212-2000-BR USING 4 SETS OF M6 HEX
BOLT, LOCK WASHER, FLAT WASHER AND NUT
AS SHOWN

RSD-F SERIES:

INSTALL RSD-F SERIES TO THE BRACKET
MTM1212-2000-BR USING 4 SETS OF M6 HEX
BOLT, LOCK WASHER AND FLAT WASHER
AS SHOWN

BRACKETS MTM1212-2000-BR:

INSTALL PTS 90X21 OR RSD-F SERIES

OR RSCAC SERIES SUB-ASSEMBLY TO 4435 SUB-ASSEMBLY
USING 4 SETS OF M6 HEX BOLT, LOCK WASHER AND FLAT
WASHER AS SHOWN

860252485-E001-INSTALL 3 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A

() 2025 Andrew, Inc. Confidential



P

Installation Instructions “~“ANDREW.

an Amphenol company

DIPLEXER AND PSU 6308 INSTALLATION

MTM1212-4000-BR -~
be U & JIHle ° °
1X M6 HARDWARE - = I H
., =1 | (I e ° - (el pbl T .
|| R BIEIF || el 8 |
Bl 1T f
: el 0] - - |0 :
S LIS #er o
: P | : E ) [ il
: WWV'J‘§ St WWW@ :OWW@ TRER R 1
|| 88| 1|8 i g e | e |
: ‘||||I| |||||| A I S |=|||| <I‘| ‘!|’|‘| it Hﬂﬂﬂﬂﬂ H“H“Hﬂ ol - ain ﬂﬂﬂﬂﬂﬂ ﬂﬂﬂﬂﬂﬂ
¢ W8 BRI 28
| IRk DIPLEXER INSTALLATION " ol - ol LT
: R R : :
1 -, | HOLD DIPLEXER SUB-ASSEMBLY, g 6308
» ”'|||||| TR . TOP OF TABS ALONG WITH TOP OF SLOT, [hhedll< Mo - o 100 < bl dbl« N
[ : i ||||||‘ DU LA INSERT TABS AND PUSH TO THE END, THEN PUT IT DOWN. Mﬂﬂﬂﬂﬂwnﬂm ; : Mﬂﬂﬂﬂwnﬂﬂﬂm
: ! W[ bre l SECURE BY M6 SCREW (SELF TAPPING THREAD), FHEHR - P LR
T1EZEL SRR
: |||| TR |I|I|| TIGHTEN THEM DOWN AS SHOWN {IlﬂIﬂIﬂ HI“I“H 0 o H|H|H| lﬂﬂIﬂI
| oy B LS| 2
/% 0 \?\ : ‘IIMH hﬂlﬂlﬂhﬂlﬂﬂ‘m’ ° gm Mlﬂlﬂl‘m’lnﬂlﬂl‘m’ MTM1212-4000-BR—
e | . X M6 HARDWARE v &
E? a ﬂ .l : @ 1SELF6TAPPING THREAD— | " goo oo
et : | MTM1212-4000-BR— ﬂﬂﬂﬂﬂmll it go Nﬂlﬂlﬂ”}“ﬂm
ﬂ sl | Hw
g | oo
ol L
Ol s 5 °
Bl =" 6308 INSTALLATION
FRONT VIEW
BRACKET MTM1212-4000-BR LOCATION SHOWN INSTALL 6308 ON BRACKET MTM1212-4000-BR AND USING 4
(DOORS NOT SHOWN) SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SHOWN
@ 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 4 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

P

ANDREW.

an Amphenol company

4435 INSTALLATION

4435 AND PTS 90X21 INSTALLATION

MTM1212-2000-BR—
—MTM1212-2000-BR
6X M6 SCREWS—§
BOTH SIDES 6X M6 SCREWS
SELF TAPPING THREAD BOTH SIDES
SELF TAPPING THREAD
(24.86(631.5) )
PTS 90X21—
— 4435
p

HANG 4435 SUB-ASSEMBLY ON THE M6 SCREWS (SELF TAPPING THREAD),

TIGHTEN THEM DOWN AS SHOWN

O
= e) OO ||p
[ ) 2 el
]
: b
.
o
.
o O (=) [e]
o]
is]
eSn
‘ﬁ g dll ol
© 0 =
© OHI
o = = O
////////ﬂ
o — O
Oooci
@
g
O
[ % I 00
OO | m

0[0.0]

PTS 90X21 INSTALLATION

HANG PTS 90X21 SUB-ASSEMBLY ON THE M6 SCREWS (SELF TAPPING THREAD),
TIGHTEN THEM DOWN AS SHOWN

RIGHT VIEW
M6 SCREWS LOCATION SHOWN
(DOORS NOT SHOWN)

() 2025 Andrew, Inc. Confidential

860252485-E001-INSTALL 5 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions “~“ANDREW.

an Amphenol company

RSD-F SERIES AND RSCAC SERIES INSTALLATION

MTM1212-2000-8R— MTM1212-2000-BR— Z 8 '|||||-||||||. i [Z |i|}|I||
B (I e L I LD
6X M6 SCREWS
BOTH SIDES 6X M6 SCREWS
SELF TAPPING THREAD BOTH SIDES
SELF TAPPING THREAD
RACAP
RAYCAP RSCAC SERIES—
RSD-F SERIES—
<o
\\\.
RSD-F SERIES INSTALLATION RSCAC SERIES INSTALLATION
HANG RSD-F SERIES SUB-ASSEMBLY ON THE M6 SCREWS (SELF HANG RSCAC SERIES SUB-ASSEMBLY ON THE M6 SCREWS (SELF
TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

() 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 6 OF 1
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions “~“ANDREW.

an Amphenol company

4478 AND 4890 INSTALLATION

(8.90[226.1])

0[0.0]

- % MTM1163-9307-00 | )
| : mjh( - . 1H 5 po Y &) % ] L
4 © BT i - ﬁ%
il [ .| —4X M6 HARDWARE ' 111 m\, | o 1] @
o |0 SELF TAPPING THREAD el ‘ H‘ : —— wlﬂlﬂnl ﬂﬂ s Nﬂlﬂlﬂ”
— MTM1207-9305-00— =" g / H|H|H|
aan Al ' i
S Q (52.94[1344.6] ) T@ | I m %ﬂlm
\ﬁ51.94 1319.2 e | K \ ;
TO = B il 5
X WIHI“OIHIHIHO E : E [ Wl . 4478— . - I””l° —4890
- 19f B B 31 A=l i'i‘m‘ , = H}H}Hﬂ
[ b | T 0 -l g
E °|ﬂ|ﬂ|[|°|ﬂ|ﬂ|ﬂ°jB g [ = RIS ] M8 (36.94[038.2)) : i peddO0P mﬂlﬂlﬂ” ]]
T QRN M=) [ =X
ﬂ | I A : D —4X M6 HARDWARE 0| . . @\
ilﬂlﬂlﬂ ; ﬂﬂﬂﬂﬂﬂ ; - N SELF TAPPING THREAD ol W
i N|H|H|H | 3 - HH!H!M HIHIHIM -
. IIH m I””l MTM1207-9307-00
ﬂﬂﬂﬂﬂﬂ MTM1207-9307-00 ﬂﬂﬂﬂﬂﬂ
Il k]
gk 4l
D)
D)
I8 s
g & B8
g | (6]l
1 M
o o 1
a 0
ol 0[0.0] =
MTM1207-9305-00 INSTALLATION 4478 AND 4890 INSTALLATION ONTVE
INSTALL THE BRACKET MTM1207-9305-00 TO MTM1163-9307-00 USING 4 SETS HANG 4478 & 4890 SUB-ASSEMBLY ON THE MTM1207-9305-00 AND SECURE BY BRACKET MTM1207-9307-00 LOCATION SHOWN
OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN 4 SETS OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN (DOORS NOT SHOWN)
@ 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 7 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions ~“"AN

an Amphenol company

DREW.

MTM1207-9305-00—

4478 AND 8843 INSTALLATION

T ——— )

MTM1207-9305-00—

4X M6 HARDWARE
SELF TAPPING THREAD

HANG 4478 & 8843 SUB-ASSEMBLY ON THE MTM1207-9305-00 AND SECURE BY
4 SETS OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

4478, 8843, 4449 AND 4890 INSTALLATION

4478 OR 4890—

T 1T

L Bl (37.94(963.6] )——
- 3 \ ——4890 (36.94 [938.2])—/ ° = o ° 8843 OR 4449
3 4X M6 HARDWARE ; - (ol <lbh-
= -1 ki
i : SELF TAPPING THREAD . L “ﬂ“ﬂw ﬂﬂﬂﬂﬂ“
. I 1)
; - m—
| E | £
e e ) . P Rk
3 T
iE || £ T VUL
W | Akl
L i i
~ = | - {]
B ) NE of T
_— = O o |
= % e /lb// 0 [OO] off
4890 AND 4449 INSTALLATION ERONT VIEW
BRACKET MTM1207-9307-00 LOCATION SHOWN
HANG 4890 & 4449 SUB-ASSEMBLY ON THE MTM1207-9305-00 AND SECURE BY
4 SETS OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN (DOORS NOT SHOWN)
@ 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 8 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



ANDREW.

an Amphenol company

Installation Instructions

E1-4478, 4890, 4435, PSU 6308, SDX1926Q-43 AND PTS 90X21

E2- 4478, 4890, 4435, PSU 6308, SDX1926Q-43 AND RSD-F SERIES
E3- 4478, 4890, 4435, PSU 6308, SDX1926Q-43 AND RSCAC SERIE

"RSCAC SERIES"

—RAYCAP

E3 CONFIG
FRONT VIEW

"RSD-F SERIES"

—RAYCAP

E2 CONFIG
FRONT VIEW

nifnnnaninanAn

E1 CONFIG
FRONT VIEW

OOOOOOOO

4478—

4435—

SDX1926Q-43

(DOORS NOT SHOWN FOR CLARITY)

(DOORS NOT SHOWN FOR CLARITY)

(DOORS NOT SHOWN FOR CLARITY)

9 OF 11
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A

860252485-E001-INSTALL

() 2025 Andrew, Inc. Confidential



P

Installation Instructions “~“ANDREW.

an Amphenol company

E4- 4478, 8843, 4435, PSU 6308, SDX1926Q-43 AND PTS 90X21
E5- 4478, 8843, 4435, PSU 6308, SDX1926Q-43 AND RSD-F SERIES

EG- 4478, 8843, 4435, PSU 6308, SDX1926Q-43 AND RSCAC SERIES

: — _ :
H“?—oﬂio ﬁ ° ?ﬂ_‘oo ﬁ ° HrioﬂfoL
A o - o|||lo| Nk l iy S
Hunﬂ i 1] - IS I Hﬂllﬂ Wl le] - IS I ﬂuﬂnﬂuﬂ AR
: |
, J
|
4478— 8843
! -lJ 4478— | . 8843 4478— || - 8843
o T !
i i
Eﬂ"’”ﬂ"‘l‘ﬂﬂ HI'I === ==
] pePOO0d ﬂﬂﬂﬂﬂﬂ ﬂﬂ“«mwﬂw ] pe OO0 ﬂﬂﬂﬂﬂ“
i 151 a HE@ 4 s |
l - Q. E Al
~|Blgl 5§ Sk
\lili{ll L/ ] S
= M
“|I||ﬂ —PTS 90X21 —RAYCAP H “IIIIII _RAYCAP
4435— A 1435 RSD-F SERIES - "RSCAC SERIES"
4435—
> >
T 11y
= : . W
SDX1926Q-43— Hﬂ _ SDX1926Q-43— o H _
|] W IINH 6308 6308 SDX1926043— l ﬂ}ﬁm Mlll 6308
| |
. O .
® °ﬁ: 0 6] Qo|| . 0 o) ﬁo|| ® s o
E4 CONFIG E5 CONFIG E6 CONFIG
FRONT VIEW FRONT VIEW FRONT VIEW
(DOORS NOT SHOWN FOR CLARITY) (DOORS NOT SHOWN FOR CLARITY) (DOORS NOT SHOWN FOR CLARITY)
@ 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 10 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions “~“ANDREW.

an Amphenol company

E7- 4449, 4890, 4435, PSU 6308, SDX1926Q-43 AND RSCAC SERIES
E8- 4449, 4890, 4435, PSU 6308, SDX1926Q-43 AND PTS 90X21

E9- 4449, 4890, 4435, PSU 6308, SDX1926Q-43 AND RSD-F SERIES

) — |
> 3]y G ﬁ% s 5 o THe ﬁ[% oo _;
H ; 2 nnulnnn , ; 3 nnInnn
ﬂﬂﬂﬂ | b Lol il 0l
| |
4890— | |
°|lﬂ|l ’ 4090 : 4890— | - 4449
HIIH -ll -| ° | ﬁ ]
| II | Migiml
ﬂllﬂll YYYYYY ﬂ Illlﬂ YYYYYY ﬂ Ilﬂllﬂ ﬂllﬂll YYYYYY i |
! o [ he0000ns 0000041 f0000008 |
: ! —— Il = . t ! |
: M i s
]| g ~| H]] s
= it g
= mem | 11K N s
— Hﬂﬂ“ﬂﬂﬂﬂ RAYCAP Hﬂﬂ” j
Tl H "RSCAC SERIES" HH Il
- ] S—prs goxe "| —RAYCAP
4435— 3 4435 ) e "RSD-F SERIES"
| ﬂ’llll° . Wﬁll
SDX1926Q-43— : ﬁJ"‘ﬂ'ﬂﬂ“ﬂ I'I'Iﬂ — 6308 soxiszea43— i W Illlﬂl —6308 |1
ﬂﬂﬂﬂﬂﬂ ﬂﬂﬂﬂﬂﬂ " ﬂﬂﬂ“ﬂﬂ Il||ﬂ|]ﬂ|] SDX1926Q-43— —6308
| 1L
| M- . O o
T o'”o S oo' ° el | @i °
E7 CONFIG E8 CONFIG E9 CONFIG
FRONT VIEW FRONT VIEW FRONT VIEW
(DOORS NOT SHOWN FOR CLARITY) (DOORS NOT SHOWN FOR CLARITY) (DOORS NOT SHOWN FOR CLARITY)
@ 2025 Andrew, Inc. Confidential 860252485-E001-INSTALL 11 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4

	CONFIGS
	EQUIPMENT MOUNTING
	Drawing View6
	Drawing View51
	Drawing View67
	Drawing View68
	Drawing View70
	Drawing View71
	Drawing View72
	Drawing View73
	Drawing View74
	Drawing View92
	Drawing View93
	Drawing View94

	DIPLEXER PSU 6308
	Drawing View75
	Drawing View76
	Drawing View77
	Detail View A (1 : 4)

	PTS 90X21,RSD-F SERIES
	Drawing View79
	Drawing View80
	Drawing View81

	RAYCAP
	Drawing View82
	Drawing View83

	E1E2E3 4478 4890
	Drawing View52
	Drawing View53
	Drawing View84

	E4-9 4478 8843 4449 4890
	Drawing View69
	Drawing View86
	Drawing View88

	E1 E2 E3
	Drawing View59
	Drawing View60
	Drawing View61

	E4 E5 E6
	Drawing View62
	Drawing View63
	Drawing View64

	E7 E8 E9
	Drawing View89
	Drawing View90
	Drawing View91


